PART NO. LABKT18UGBAS

PARTS LIST

AMOUNT ITEM
2 1/8 x 2 x 28 VERTICAL BAR
3 1/8 x 2 x 36 7/16 HORIZONTAL BAR
4 3/8 x 15 SS THREAD ROD
4 1” SS WALL BRACKET
4 3/8 x 1 1/2 INSULATOR
12 3/8 SS HEX NUT
18 3/8 SS LOCK WASHER
4 3/8 SS FLAT WASHER
10 3/8 x 3/4 SS HEX CAP SCREW
4 3/8 x 1/2 SS HEX CAP SCREW
4 2 x 2 "L” BRACKET
1 INSTRUCTION SHEET

PART NO. LABKT18UGBAS

DRAWN BY: REVISION:
Sl MARGER"|

LET REVISION DATE | BY [cneckep av: IN=—== SCALE:
TOLERANCES UNLESS NOTED: 301 ZIEGLER DRIVE 1/8
ﬂm»nd_ﬂ_zku H\\ll Hmpm% oATE: Om>mw_w>xm.\_.m__. m%%%uo ST

000 2 00s 090205 (847) 1 OF 1




